DISTRICT BOARD DISTRICT ADMINISTRATION

Megan Clark Chris DeGabriele,

General Manager

Rabi Eli
ant =has Michael Cortez,

Russ Greenfield District Engineer
Mel Liebmann,

GO I I I lc S ! Craig K. Murray Plant Manager

VALLEY SANlTA RY D |STR|CT Judy Schriebman Susan McGuire,

Administrative Services Manager
Greg Pease,
Collection System/Safety Manager

ADDENDUM NO. 2

Date: August 31, 2018

Project: Secondary Treatment Plant Upgrade & Recycled Water Expansion
Job No.: 12600-07/16650-02

To: All Planholders and Prospective Bidders

This addendum consists of fifty-seven (57) pages including this page and all attachments with cover
sheets broken down as follows:

Main Addendum #2 Document (including cover/signature page) — 10 pages
[...]
OLOR: No. STRUCTURAL PLAN

‘GENERAL MANAGER DISTRICT ENGINEER
ENGINEERING Chris DeGabriele Michael P Cortez
SRAY 8.15MM RCE # 54039

10 1(1)8:1'\'\: NO. | DATE DESCRIPTION BY [apprD| SHEET PLAN No. DRAWING NO. REVISION NO.

100 0.70MM ADDENDUM 2 REVISIONS Page &BSs7 B

210 0.60MM
Il;([;)\ﬁ?WéB FILE: FOR REDUCED PLANS ORIGINAL SCALE IS IN INCHES [ INERRERINTNI NRERENEN] B | ! la

COLO

RED 0.70MM wes CHECKED DRAWN SCALE
CREN' 0:2M JRL CAL AS_SHOWN
CYAN 0:4DMM 290 APPROVED DESIGNED 07: ,
BLUE  0.50MM JRL EES 7/26/18




Addendum No. 2
Secondary Treatment Plant Upgrade and Recycled Water Expansion
Aug. 31, 2018

Attachment B

1989 MMWD Reclamation Plant Improvements

Reference Drawings for MMWD Demolition

300 Smith Ranch Road « San Rafael, CA 94903 « 415.472-1734 « Fax 415.499-7715 « WWW.LGVSD.ORG
ADDENDUM 2 Page 15 of 57



i—2

2

oy

A ] i |
1
it
LIET OF DRAWINGS
N % g o v
T % SENERDL MECHANTCAT
Ve, %
o,
Novots G TITLE SHERET, VICINITY MAP AND LISY OF DRAWINGS M-1 TREATMENT PLANT PLAN
G-2 LEGEND, SYMBULS, GENERAL NOTRS, ABBREVIATIONS & PIPE &0 M-z TREATHMENT PLABT SECTIONS
G-3 HYDRAULIC PROFILE AND DESIGH CRITERIA H~3 TREATMENT PLANT PARTIAL PLAN, SECTIONS AND DETAILS
H-4 COAGULANT FEED AND MONITORING SYSTEM SCHEMATIC
BIVIL M5 CHLORIMATION SYSTEM SCHEMATIC
2 - ,j’ s e . P .
s M6 MISCELLANEOUS SCHEMATICS AND DETAYLS
( ignacio e / PROJECT LOCATION £~ $ITE PLAN AND THLET PIPELINE PROFILE e
} o
| \@“ﬂ, e MWD Las Galiinas Vallsy [ DEMOLETION AND GRADING PLANS
[ Reciamation Plant improvemenis . ELECTRIGAL
tumg Wi g a} o3 IHLET FUMP STATION PLANS i
® o~ Crask M T
N ';’" e o4 TNLET PUME STATION SECTION AHD DETATLY £l ABBREVIATIONS, LEGEND AND GENERARL NOTES
L — i -5 BRIDGE CROSSING PLAN, ELEVATION AND SECTION B2 SINGLE LINE DIAGRAMS; MOC ~ BELEVATIONS
Unnast [oR MISCELLANEOUS DETATLS B3 INLET PUMP STATION FLANS
R PRYY. e -
Gy CATHODIC PROTECTION DETAILS g-4 TREATHMENT PLANT FLAN
E-5 CHEMICAL BLDG. & CHUORINATION BLDG. PLANS
ARCHITEOTURAL £-6 ELEMENTARY DIAGRAMS ~ SHEET 1
San Rofgsl B-7 ELEMENTARY DIAGRAMS -~ SHEET 2
P ' a1 CHEMICAL SUTLDING SLAN AND ELEVATIONS
2] SN £-8 ELEMERTARY DIRCRAMS ~ SHEET 3
5 2-2 CHEMICAL BUILDING ELEVATIONS BND DETALLS
B i E~9 CONTROL PANEL MODIFICATIONS
, =,
j ] MMWD OFFICE KRN / \ Be10  CONDUXT, FIXTURE AND PANELBORRD SCHEDULES
. & YARD / AN STRUCTURAL
220 NELLEN AVE. % | B-1l  WISCELLANEOUS DETBILS
Y \7\,\% o g-1 STRUCTYRAL NOTES AND DETRILS
Eﬁ\‘:.sﬁn'
4 Duetitin s-2 CLARIFIER AMD FILTER BASE PLANS AND DETAILS INSTRUMENTATLON
e §-3 CLARIFIER AHD FILTER SLAB SECTIONS AND DETALLS
Forang S ) SYMBOLS & IDENTIFICATION: PLO BLOTX DIAGRAN
y Fars 5~4 PLATFORM AND SYALRS PLAN AND SECTIONS
y 9 -z PROCESS AND INSTRUMENTATION DIAGRAM 1
8-5 PUMP STATION PLANS, SSCTIONS AND DETALLS
4 T3 PROCESS AND INSTRUMENTATION DIAGRAM 2
Aol i
i Sf Angal Oy Fest
d K lgland  #F
BN TN =
Bausalite T -y
o \
< # <] i 2 3
[ 4 5 e
-7 /" an SCALE % MILES
3 A Francisco
e
j ICINITY MAP
!
i,
{ Agfarance intormation and Motes: Pasigned Sealn
I3 3 e
RO MWD Las Gallines Valley AD NOTED
Drven Beclamation Plarnt Improvements Job Mo,
‘ ADDENDUM 2 ROo TITLE SHQET; VICINITY MAP@age 16 of 57B0052.00
Ehmcind HonnedySene Thiton #arin Municipal Water Disirict . Shemt
SAF [ Fres p AND LIST OF DRAWINGS 1
i Dasorisian St | haped, | Do Ve St B e M/M . G
S S Vo AT AR o e i P '




] £ F G
A i' ‘!3 g { i i i
LIST OF ABBREVIATIONS
ac ASBESTOS CEMENT, EMERC EMERGEHNCY 0SHA OCCUPATIONAL SAFETY PIPING SYMBOLS
ASPHALTIC CONCRETE & HEALTH ACtT
E.P. EDGE COF PAVEMENT
ACT AMERYCAN CONCRETE INSTITUTE . EACH WAY PB PROCESS BYPASS DESCRITTION SYMBOL DESERISTION SYMBOL
ADDIT. ADDITIONAT PE POND EFFLUENT
EXP. EXPANSTON
ADJ ADJUSTABLE PL, PLATE
FBO FILTER BACKWASH OVERFLOW CHECK VALVE N— N ELBOW ~@ S
AISC AMERYCAN INSTITUTE OF PLE PLANT EFFLUENT
STEEL CONSTRUCTION FBR FILYER BACKWASH RETURN
Bp BOWER DOLE BUTTERELY VAILVE ]y e CH\E: REDUCER ] e %
ALUM, ALUL: NUM FCh FLANGED COUPLING ANAPTER
PPY PARTS PER MILLION
ANCH BANCHG.. ¥D FLOOR DRAIN GANTE, VALVE UNION
PSE,PSIG POUNDS PER SQUARE INCH {GAUGE) = -—--ﬂl'---v
ANST BMERICAN NATIONAT, FF FILTER FLED .
STANDARDS INSTITUTE T POTNT, POND TRANSFER By
FIN. FINISHED L VALVE —1— FLEXI®LE COUPLING -
ARCH, ARCHITECTURAL . PVC POLYVINYL CHLORIDE
LEX FLEXIBLE
- ARV AIR RELEASE VALVE R RABTUS FLUG VAILVE —— RUBBER EXMANSION JOMT CK::'D -1
FLGD FLANGED
ASTH AMERICAN SOCIETY FOR RECIRC.,  RECIRCULATION
TESTING & MATERIALS FLR FLOOR GLOBE VALVE —— snGLE. BaLlL mecewe xR T O P
REINF, REINFORCED
AVE AVENII: FRI FIXED FILM REACTOR INFLUENT &
REQ'D EQUIRED —a—- CobLE 3 ER JT,
Aus AMERTCAH WELDING SOCIETY FT, FEET SOLENOID VALVE. BALL FLEXGLE w. P
RESIL RESILTERT
BC BOTTOM OF CURS GAL, GALLON __a
RPY REVOLUTIONS PER MINUTE SPECIAL VALVE STRAINER, =
BF BLING FLANGE GALV. GALVANIZED
RS Y RAW SEWAGE INFLUERT EE
BFV BUTTERFLY VALVE PN GALLONS PER MINUTE PRESOUME REDUICING VALVE FLOOR DRAIN Y
s SEWER
BLDG. BUILDING E.B. HOSE BIBB sen
. SCHEDULE PRESS R L WAL PuMP
BM BEAM, BENCHMARK EDP HIGH DENSITY POLYETHYLENE o £ RELIEF i -'63—' Ebl
i, . ay 5CI SECONDARY CLARIFIER INFLUENT
[ CONDUY GL DRAULIC GRADE LINE
S56 SULFUR DIOXIDE GAS PRESSURE GAUGE q) STATIC. MIRER BN
ca COMPRESSED AIR HORIZ, HORIZONTAL
SF SQUARE FEET B
¢B CATCH BASIN Hp HORSEPOWER VOLTAGE METER CALIBRATION CHAMBER
SHT, SHEET
c.c. CENTER TO CENTER HTR HEATER
2 sHYS SHELVES FLOWMETER @ HoSE BIB® —® -2
c.I, CAST IROW I.E. INVERT ELEVATION
sIM SIMILAR
C.L. CHAIN LINK INF INFLUENT
SLL SINDGE TO LAGOON
cLC CHLORINE CONTACT CHAMBER IRg IRRTGATTON
SPEC SPECIFICATIORS
cLG CHLORINE GAS IT. JOIRT
SPR SUMP PUMP RETURN
CLR. CLEARANCE LBS. POUNDS s STAINLESS STEEL REFEHENCE SYMBOLS
oLV CHLORINE VACUUM LGVSD LAS GALLINAS VALLEY
SANITARY DISTRICT STD. STANDARD
COL. COLUMN
MAT’L MATERIAL STL STERL
CONC. CONCRETE ATION
MAX MAXIMUM STRUCT.  STRUCTURAL LEGEND ﬁ SECTION DESIGN
CONH- CONNEETLON MB METER BOX 5Q SQUARE qg
: DIRANN ON DG, NO. 3
CONST. CONSTRUCTTON MeC MOTOR CONTROL CENTER sv SOLENDID VALVE CUT ON PG, NO. 2 AN “
CONT.  CONTINUOUS ] EXVETING STRUSTURE
MECH. MECHANICAL sWD SIDEWATER DEPTH SECTION DES —on
CPLG COUFLING 1 LGNATY
MFR’S MANUFACTURER’S T TREAD E NEW STHULCTLIRE
o8 CRHTRATE RETURN MGD MILLION GALLONS PER DAY T/ TOP OF gg DRAWN O DWG. NO. M-3
. . M= 3
3| Csp CLARIFIER SLUDGE DRAWOFF R CONCRETE CUT ON DWG, NO. C-B~—a s M-"""'
MG/1 MILLIGRAMS PER LITER TC TOP OF CURB KRR,
° DRATN HH MALRHOLT, THK THICK
MALHOLT
pET DETATL AL PAVEMENT DETAIL NO, 2
MIN. MININUL K TANK
DI DRAIN INLET -
MMWD MARIN MUNICIPAL TYE. TYPICAL PO —— PROPERTY LNk CLT QR LOCATED ——— DRAWN ON DWGE. NO. D
DIA DIAMETER WATER DISTRICT ON DWG. NO. 2
UBC UNIFORM BUILDING CODE
DN, DOWN MSL MEAN SEA LEVEL K Ko X CHAIN LINK. FENCE
UH UNIY HEATER
DHGS DRAWINGS e NEW vERT VERTICAL
: ——— INE
WY ORIVEWAY NO. NUMBER - e THRY ROOF CENTERLIN
o PIPE TYPE SCHEDULE
E ELECTRICAL CONDULT OR CABLE H15 ROT TG SCALE AATER REDWOOD HEADER
(E) ,EXIST. EXISTING NTU NEPHELOMETRIC TURBIDITY UNIT wy —
EL,ELEV. ELEVATION a.c. ON CENTERS B ot EXSTING PIPELINE PIPE MATERIAL eire
HCO WALL CLEANOUT DESIGNATION DESIGHATION  MATERIAL
ELEC. ELECTRICAL .0 OUTSIDE DIAMETER w5 WATER SURFACE NEN PIFELINE
O A PR ——
ELL ELBOW OPNG. OPENING _ T.A-BF A-D EEINFORSED CONCRETE
Yoo YARD CLEANOUT STORM DRAIN AND SEWER .
Y FOR ADDITIONAL MECHANICAL ARBREVIATIONS [ [ Tor oF SLore TT.F T COoPrEme
NOTH: O " . i
SEE PIPE LEGEND ON SHEET M-2. TOE OF S OPE Tu-Le =1 POLYETHYLENE, SOR I7
-, - - DULE
GENERAL NOTES S HPOT ELEVATION TN-LP V-l BVC, SCHE 20
V-5 V-5 PVC, SENER, SOR 3B
TREE _ - \ T
1. THE CONTRACTOR SHALL PHYSICALLY LOCATE AND UNCOVER (Powngg,,}lglﬁ.rs.. gg{né;ﬁ?i ax @ TVN-G.° . v-& PVEG, DRAIN, WASTE AND VEN
IN THE WORK AREA AHEAD OF THE TRENCHUING OR EXCAVATION OP. 5 3 _ _
RESPONSIBLE FOR DAMAGE THERETO. [P PPPrPPRH REMOVALL TwW-LP W-1 STAINLESS STEEL, SCH 10
2. THESE DRAWINGS SHALL SE CCORDINATED AHD USED IR CONJUNCTION WITH FAVORABLY TW-21 W-2 STAINLESS STEEL TUBING
UTPMENT SHOP DRAWINGS.
REVIEWED PIPE AND EQUT —— e SWALE THI.P K-t STEEL , WELDED, SCH 40
3, THE OVERMEAD ELECTRIC LOCAL DISTRIBUTION SYSTEMS AND INDIVIDUAL $SERVICE LINES
ARE NOT SPECIFICALLY INDICATED ON THE DRAWINGS BUT DO EXIST IN THE AREAR. THE
CONTRACTOR SHALL EXERCISE CAUTICN WHILE WORKING NEAR OR UNDER ALL ELECTRIC
LINES.
Seain
Basgred
Refarence Information and Notes: = NONE
L0/ D!
4 THERE '® WO GUARANTEE THAT ALL UTILTIES OF OBSTRUCTIONS ARE SHOWN OR THAT THE /MO% MMWP Las Gallinas Valley o
LOCATIONS INDICATED ARE ACCURATE ., CONTRACTOR SHALL ACGLIE SETS OF LaVvep Deawn Reclamation Plant Improvemants LEGEND SYMBOLS GENER AL NOTES escosB.00
AND MMWD RECORD DRANINGS AND SHALL BE RESPONSIBLE FOR LOCATIMG ALL ROO Franciecs ¥ ] 1 - -
ExISTING UTILITIES, SEE GENERAL CONDITIONS, PARAGRAPH 1-&| TOM ADDITIONAL Kennedy.Janks/Chilton San Francisc (I
KEBUIREMENTS. : frecked ks , ABBREVIATIONS AND PIPE SCHEDULE
JAE Sabmiroed: Apgrovedt ] e —_— 2
! o oA e i, Lo B
Hevised Description Submit, | Apprd. | Dats nlmb on Ay AL el "
ADDESELIR £ vaeing for Latest Revision - =70 Marn Municipsl Water District

Page 17 of 57



=
-6

Plant Capacity and influent Characteristicy

Existing Capacity 1 MGD
Desige Treatment
Capacity 2 MaD
Design Peak Hydraulic
Capacity 3 MSD (No Backup Capacity at Peak)
Future Treatment
Capacity 4 MGD
Future Peak Hydraulic
Capacity 8 MGD (No Backup Capacity at Peak)

Raw Water Source Secondary Effluent from LGYSD Treatment Plant, Marsh
Pond or Effluent Storage Pond: Backup and Plant Recirc

from LGVSD Secondary Claritier and LGYSD Gravity

4] E
1 i
DESIGN CRITERIA FOR RECLAMATION PLANT IMPROVEMENTS
(2 MGD CAPACITY)
New “Densabeg* Thickener/Clarifier Alym Feed System
Capacity Design Flow = 2 MGD, Hydraulic Capacity = 3 MGD Hew Storage
Flash Mixer 5' B X ZL' SWD (4} - 2 Minute Retention; 2 HP Mixsr
Floccutator £57 D % 20* 5WD - 10 Minutes Detention; 5 HP Turbine
Agitator Existing Pam

Settler 19' D x 20° SWD New P

ump
New Standby Pump
Feed Points

Tube Settling Rate - 7 GPM/SF @ 2 MGD;
£0.5 GPM/SF @ 3 MGD
Detenticn » 30 Minutes @ 2 MGD

t HP Scraper Polymgr ¥
$1udge Rectre t-5% of Flow
S Hp Progressive Cavity Pump, variable speed Storage

Sludge Blowdown 2% 5014d Concentration (Assumed) Existing Polymer

6,000 GAL Total - 2 tanks @ 3,000 GAL Each. 5,500 GAL
Effactive Storage, 30 days of storage @ 60 mg/L dosage
and 2 MGD design flow.

Sulvage by MMWD

§0-500 GPD {Max. dosage, 160 mg/L € 2 MGD}

§0-500 GPO

Influent Line at extsting Static Mixer & Rapid Mix Tank

Plastic drums with Portable Drum Mixers
0.01-0.6 GPH Keat Polymer, 4-40 GPH Mixed Feed Solution

tort ]
Existing Facilities

Existing Capacity
New Capacity
Existing Mixing
Rew Facilities

2 Chiorine Ton Contalinars with 2-200 Lbs/Day Tank
Hounted Chlorinators and Auta Switchover, Gas
Rotamaters &nd Injecters, 2 Chiorine Residuzl Analyzers
200 Lbs/Day/Ton Contatner

400 Lbs/Bay/Ton Container

In-Line Static Mixers {Adequate)

3-500 Lbs/Day Wall Mounted ¥-Netch Yacuum Chierinaters,
{tocated in & new fiberglass building) 1* injecters,
and vacuum regulator check units (To replace existing
chlortnators, gas rotameters and solsnoid valves):
Reuse all other existing squipment including chierine
residual anatyzers

flender {Main Feeder) {Adequate for 2 MGD Plant Flow) Faed Points A - Influent Prechlerination and Filter Feed
Influent Torbidity  10.36 NTU Average Ty e rage & L 2 Srosmeo Nex PoTumer Brander,  0.0-0.2 GPH Neat Polumer, 1-12 G Mixed Feed Solution 00 b/ Day Capacity Chlartaator v1th
titer tandby s/Day Rof er
1 22251553:;““:! Solids :gg :':'é” inﬁps?ﬂﬂﬁ:é:ﬁf:ﬁ’cmgé;“”“" Spesd, Standby Feed Points ' Infiuent Line, Rapid Mix Tank and "Densadeg” Reactor Dosage Range; 1
Coagulant Dosage Alum « 60 mg/L Average, 90 mg/L Peak Tank; Filter Intet :gﬂl';:’g;y - ;2 pom : g'aG:Gn
Existing Feed Pumps (To be used for plant recirculation and Dack-up raw water Polyelectroiyte - 2 mg/L Average, 5 mg/L Paak M ’Efﬂ - : tpﬂgn zH
Teed saurce) “DensaDeg* Recirc 200-400 GPM (use ex1sting feed pimps) Existing Fijter Proguct Pumps (To be replaced) B asioay capacity Clurinator with
Manually throtfled for desire ow rata
Capacity 2 Pumps @ 400 GPM each; one of which 1s for standby ¥ Capacity 2 Pumps @ 400 GPM Each on:gﬂ:::;l):.\_' Rotamater
Type Horizontal Centrifugal Seif-Prime Gravity Filters Type Horizonta! Split-Case Centrifugal 40'1& mﬂ e 2 0.5 WD
Size 15 Hp each, 1800 RPM Size 30 Hp each, I,800 RPM 0o ‘: };.\' - 2 opm H Z‘ND
Locaticn 1 pump at £GYSD Secondary Clarifier; 1 pump at LGVSD Type of Filter Above ground, gravity downflow {new and extsting) C - Treated ;“:l! ;run gl::" :
Gravity Filters Existing Filters 1 MGD Design Capacity @ 4 GPR/SF; 1.22 MGD Hydraulic Hew Filter Product Pumos (To replace existing) MR~ 3 Ty i ey cgmqmnr with
Feed Line 10" Polyethylene Reclamation Plant Influent Capacity @ 4.8 GPM/SF§-7.5' (2) Dia Filter Cells; 177 300 1o y . lt“ t!'
Return Line §* (min) Polyethylene to Secondary Clarifier Influent New Fi1 Sq:‘jérg Feet o & oPu/sE 5 MGD Hydrault Capacity Shﬁg ?:s:gzdc:;;:c:g';dgyl;m: : ;#oi‘;zgniég‘l {one of Dosage R:ﬂﬂ:" otamater
ew ers 1 MGD Design Capacity @ & GPM/SF; 1, ydrau) e i
e R ater feed fumps (Fond) Sovace ¥ ’:” SPWIST: 4-7.51 (2) Dia Fiitar Catisi 177 Type Rorssontar SpTieifase Centr fugay |y at Pesk 300 teafhay - 10 ppm #7340
quare Fee -
capacity 2 MGD Design Capacity - 2 Pumps € 1,150 GPM each (one Total Capacity 2 MGD Destgn Gapacity § 4 GPM/SF; 2.72 MGD Max Size 29 40 Hp each and 1 @ 20 HP, 1,770 RPM Standby Souiomant é:‘lf&‘!‘!“t!!!“"st- 2:"-.:_00:_.':9%::‘: (zml 5%9 ;’._ifiy___”;‘; Dy s
3fu=gi;23lsc;:;c:§;“dbﬂg éazm ga:ggigjnat Peak Eyd?u”c Capacity @ 5.3 GRAISE Ave; 354 Total Squars 15t1 i in xisting Treated Wa F Yaul by Eaulomen L] s::n:'bynzu::,fg:.:mori:ation of the f11tered water
- 113
Type Submersible Centrifugal Media Retrafit existing and provide new dual Anthracite to "-0?“ i'tid residuat chlorination of the treated
Size ¢ Pumps @ 28 HP, 1 Pump @ 10 HP; 1,750 RPM S1lica Sand fiiter media Size 10" Polyethylane water from storage.
Location LGYSD Effluent Storage Ponds Anthracite - 26" - 1.1 mn Effective Size Capacity Adsquata for 2 MGD Design Flow; 2.5 MGD Capacity wlort
Fead Line 1450')91‘ new 14* ?ulyethyl;nep(?.st:a? Caoz(ug%;yﬁgn F . . Stlica Sand - 10* - o.sfm Effective 51? @8 FPS I r ra n
8 FPS}; 440* of Existing 10" Polyethylere (2. ter ASd Coagulant Polyelectroiyte, 0.5 mg/l Average, i mg/l Peak ¢ ta Missle Storage Vaults
Capacity @ 8 FPS Max} Backwash Rate 14-20 GPM/SF; 620 -880 GPM/7.5' Diameter Filter Cell Existing facilities  3-Former Concrata Miis rag
2] Alr Wash Rate 90 CFM/7.5¢ Dlamster Filter Cell Existing Storage 1 MG Total, Approximately 360,000 GAL each Vault -2
Clearvend Retrafit to accommodate backuash for new f1lter dusl Extsting 1 Storage Vault-240 Hinutes @ 2 WGD Distribution
media
te)
Ftiter Recirc 200-400 GPM {using existing feed pumps) {Adequs
Filter Water Makeup 350 GPK, Standby for backwash water make-up from Required Actual contact time of 120 minutes
trested water storage vaults Bistribution System
50 0200 200 Capactty
' MAKIMLIM Existing 1500 GPH Total Capacity
A 7 e — ) DISTRIBUTION
I VT avgrem
[ s AYDRAULIC EL.
[ Ve 1 (MIN. DEMAND) Pumgs
Y DISTIRIBLITION I Existing 1 Jockey Pump, 100 GPM, 7 1/2 Kp, 3600 RPM;
50 250 SYSTEM | 280 1 Distribution Pump, 300 GPM, 25 Hp, LBOO RPM;
2e by e /1 2 Distritution Punps, GOO GF, 40 Hp, 1800 RPM
| A [ - Tyoe Horizontal Split Case Centrituga)
LA N
I . §
it : Botaple Domestic Mater
| y = \<// /.-": P
i k 200 ! N 200, Treated Vater Makeup  4* Lina, 350 GPM
40 ! 4 20 Jeoo : v pramtid Plant Usage 1 174" Service
| -
3 | \ Hal e | ‘4 gg#@mora il ack ?
! \ B MGD | SYSTEM
dal. & \ i HYD®RALULIC EL. Existing Blower 2&3‘CFH @ 5 PSIG, 10 Hp (Capacity too high for dial
B MED — . MAN media
3 I - : (e, oe ©) New Blower $0 CFM @ 5 PSIG (Replaces axIsting blower)
“ | 20 |80 i 150
P 120 I T "o —m— 1 - 15tin at Air [Reuse)
£ | HaLe ! & |
ELOW | TORALE MAX £xisting Comprassor 2 - 2 Hg Units, 150 P5IG
o : %%f{&f o » MaD 1 VAULTS . sTam': ! Receiver 20 x 63", 10 Gallan Capacity
& I ey 1 : Treated Water Effiuent dblectives
T
T | ! v | 4 . 2 -] - N S o o M | leo Turbidity <15 NTU